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LAPORAN HASIL PENGUJIAN
REPORT ON THE TEST RESULT
	Nomor/Number
	:          /PL19 /BJP/2016



.
	PELANGGAN

Customer
	
	

	1.
	Nama

Name
	:
	

	2.
	Alamat

Address
	:
	


	BENDA UJI

Test Speciment
	
	

	1.
	Tanggal Diterima

Date of Received
	:
	

	2.
	Spesimen Uji

Test Specimen
	:
	

	3.
	Identifikasi Material

Identification of Material
	:
	

	4.
	Nama Welder 
Welder Name
	:
	-

	5.
	Proses Las /Posisi Las
Welding Process/Weld Position
	:
	-

	6.
	 Proyek
Project
	:
	-


	PENGUJIAN

Testing
	
	

	1.
	Tanggal Pengujian

Date of Testing
	:
	

	2.
	Lokasi Pengujian

Location of Testing
	:
	

	3.
	Jenis Pengujian

Type of Testing
	:
	

	4.
	Kondisi Lingkungan

Environmental  Condition
	:
	

	5.
	Acuan

Refference 
	:
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	ALAT

Equipment
	
	
	

	1.
	Nama

Name
	:
	
	

	2.
	Tipe/Model

Type/Model
	:
	
	

	3.
	Kapasitas

Capacity
	:
	
	

	4.
	Merek/Buatan

Manufacturer
	:
	
	

	5.
	Nomor Seri

Serial Number
	:
	
	

	6.
	Nilai Ketidak pastian

Number of uncertainty
	:
	
	

	7.
	Ketertelusuran

Traceability
	:
	
	


	HASIL PENGUJIAN

Result of Testing
	:
	


	DITERBITKAN TANGGAL

Date of Issue
	:
	


Kalab. Uji Bahan

Head of DT & NDT Laboratory
Muhammad Thoriq Wahyudi, ST., MM.                                                                                        
NIP. 196008031988031004
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LAMPIRAN HASIL PENGUJIAN
Attachment of testing
	I. TENSION TEST

	No
	Specification Sample
	Tensile Test Results

	
	Width (mm)
	Thick. (mm)
	Diameter (mm)
	Area (mm2)
	Ult. Total load (kN) 
	Yield Stress MPa
	Ult. Stress MPa
	Elongation (%)
	Reduc of

Area(%)
	Fracture

	1.1
	-
	-
	14.00
	154.00
	91.23
	321.70
	592.67
	54.07
	71.30
	-

	1.2
	-
	-
	14.00
	154.00
	91.56
	326.45
	594.81
	54.03
	75.64
	-

	Note : - WM = Weld Metal                                   -  BM = Base Metal


	II. HARDNESS TEST ( BRINELL )

Load = 187.5 kgf                                             ( Indentor = 2.5 mm                                                   Time   =  15 s

	No
	Sample Stamp
	NO
	Location
	Position
	Hardness Value
	Average
	Sketch

	1
	1
	1
	BM
	-
	171.15
	173.04
	

	
	
	2
	BM
	-
	171.57
	
	

	
	
	3
	BM
	-
	176.40
	
	

	  NOTE :   - BM = Base Metal       - HAZ = Heat Affected Zone      - WM = Weld Metal    - FL = Fusion Line


	III. CHEMICAL ANALYSIS

	No
	COMPOSITION ( % )

	1
	Fe
	C
	Si
	Mn
	P
	S
	Cr
	Mo
	Ni

	
	70.2
	0.0303
	0.398
	1.03
	0.0382
	0.0290
	18.2
	0.247
	8.57

	
	Al
	Co
	Cu
	Nb
	Ti
	V
	W
	Pb
	Sn

	
	0.0036
	0.144
	1.32
	0.0148
	0.0010
	0.0610
	0.0306
	0.0026
	0.0160

	
	B
	Ca
	N
	Se
	Sb
	Ta
	
	
	

	
	0.0015
	0.0019
	0.111
	0.0020
	0.0207
	0.0046
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